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ARTICLE DETAILS     
DESCRIPTION: PROVA1263-021-00   
COMPOSITION: 40% VI – 60% CO *   
HEIGHT CM: 210 HEIGHT INCH: 82.677 
THREADS CM: 35 THREADS INCH: 88.9 
WEFT CM: 9 ROWS INCH: 22.86 
GRAMS/m2 +/-7%: 171 ONCE/SQ YDS: 13.849 
FINISHING: STABIL CLASS: PC 

 
*       

PL POLYESTER CO COTTON   

 
TEST REPORT REFFERING TO PRE-PRODUCTION QUALITY NOT INDUSTRIAL PRODUCTION. ANY TEST ON INDUSTRIAL PRODUCTION WILL BE CARRIED OUT UPON REQUEST ONLY. 

 
DECLARATION    

CERTIFIED OEKO-TEX STANDARD 100  CLASS I YES   NO   

 DECLARATION REACH – CANDIDATE LIST  YES   NO   

REG. BIOCIDI N.528/2012  YES   NO   

 
TEST METHOD OF TEST SPECIFICATIONS RESULT 

SLIPPAGE 

RESISTANCE OF 

YARNS AT A SEEM. 
FIXED LOAD METHOD 

UNI EN ISO 13936-2’04 LOAD 180N 

OPENING SEAM-WARP/WEFT SLIPPAGE 
(SEAM IN WARP DIRECTION) N.A. 

OPENING SEAM-WEFT/WARP SLIPPAGE 
(SEAM IN WEFT DIRECTION) N.A. 

ABRASION 

MARTINDALE 
UNI EN ISO 12947-1:’00  
UNI EN ISO 12947-2:’00 

12KPA 
975 +/-2g 

CYCLE N.A. 
FORMATION OF PILLS DURING THE TEST N.A. 

   ELIMINATION OF PILLS DURING THE TEST N.A. 
   CHANGE OF THE ABRADING FABRIC BEFORE THE 50000RUBBINGS N.A. 

PILLING 

MARTINDALE 

METHOD 

UNI EN 14465:2008 
UNI EN ISO 12945-2:’02 + 

EC 1-2004 
/ 

10000 CYCLE N.A. 

THE FINAL GRADE ASSESSED IS RELATED TO N.A. 

COLOUR FASTNESS 

TO ARTIFICIAL 

LIGHT: XENON ARC 

FADING LAMP TEST 

UNI EN ISO 105-B02:2004 CHANGE IN 

COLOUR 
UM index 

RESULT N.A. 

The following test results relate only to the ignitability of the combination of upholstery composites under The particular conditions of test. They are not intended as a 
means of assessing the full potential fire hazard of the materials in use. 

FLAME RETARDANT BS EN 597-1 & 2  (1995) / CIGARETTE Pass 

   MATCH FLAME EQUIVALENT (BUTANEFLAME) N.A. 

FLAME RETARDANT 
UNI 8456 (1987)  
UNI 8457 (1987) + A1 (‘96) 
UNI 9174 (1987) + A1 (‘96)  

IGNITION 

SIMULATION 

PROPAGATION 

SIMULATION 

REACTION CLASSES FIRE CLASS 1 

N.A. 
NUMBER N.A. 

DOMESTIC WASHING 

AND DRYING 

PROCEDURES FOR 

TEXTILE TESTING 

 
UNI EN 26330/’96 

DIMENSIONAL 

LOSS AT 40° 

DEGREES 

CENTIGRADE 

SHORTENING ON WARP 
N.A. 

SHRINKAGE ON WEFT 
N.A. 

  
DIMENSIONAL 

LOSS AT 60° 

DEGREES 

CENTIGRADE 

SHORTENING ON WARP 
N.A. 

SHRINKAGE ON WEFT 
N.A. 

 


